
22

REPAIR PARTS FOR 45-04733 Smartlink Platform

1

7

26

25

25

14

20

16

16

4

14
10

14

14

11

14

29

6

13

12

19

15
23

21
30

30

10

10

10

24

28

27

15

23

3

2

110 7

5

511

11

13

12

9

22

9

14

14

24

27

14

9

9

14

14

28

14

14

8

8

18

17

30

21

30

20

14

14

30

30

30

30



23

REPAIR PARTS FOR 45-04733 Smartlink Platform

REF QTY PART NO DESCRIPTION
1 2 41863 Wheel
2 1 67204 Lift Tube Assembly
3 1 26360 Lift Handle
4 1 26345 Center Brace
5 2 41211 Hitch Tube
6 1 26288 Lift Handle Catch
7 2 28157 Hex Bolt, 1/2-13 x 4-1/8"
8 2 44292 Hex Bolt, 5/16-18 x 2-1/2"
9 8 43182 Hex Bolt, 5/16-18 x 3/4"

10  6 43085 Hex Bolt, 5/16-18 x 1-1/2"
11  3 43063 Hex Bolt, 5/16-18 x 1"
12  2 48115 Nylock Jam Nut, 1/2-13
13  2 43019 Jam Nut, 1/2-13
14  21 47810 Nylock Nut, 5/16-18
15  2 44044 Clevis Pin, 3/8 x 3/4"
16  2 47134 Hair Cotter Pin, .08 x 1.58"

REF QTY PART NO DESCRIPTION
17  1 43343 Hair Cotter Pin, 3/32 x 2-5/16"
18  1 23353 Hitch Pin, 3/8 x 3"
19  2 28164ORG Outside Lift Tube
20  2 26359 End Plate
21  4 48106 Shoulder Bolt, 3/8-16 x .9"
22  2 47630 Hex Bolt, 5/16-18 x 3/4"
23  2 26289 Axle Retainer
24  2 HA24298 Return Spring
25  4 HA21362 Nylock Nut, 3/8-16
26  1 26358 Tray
27  2 43083 Hex Nut, 5/16-18
28  2 40776 Grip (Small)
29  1 46831 Grip
30  12 R19171616 Washer, .5312 x 1 x .0598

1 28093 Owners Manual

 the fastest way to purchase parts www.speedepart.com 


